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IBWA Q&A

“CPT codes copyright 2003 American Medical Association.  All Rights Reserved.  CPT is a trademark of the AMA.  No fee schedules, basic units, relative values or related listings are included in CPT.  The AMA assumes no liability for the data contained herein.  Applicable FARS/DFARS Restrictions Apply to Government Use."

Initial Day of Hospital Care (99221-99223):

Q.  Who may use the initial day of hospital care codes?

A:  These codes are to be used only to identify services provided by the Admitting/Attending physician.  Other physicians should use the inpatient consultation codes or subsequent hospital care codes, as appropriate.
Q.   How is the initial day of hospitalization reported if a Resident admits a patient and the Attending does not see the patient until the second day of hospitalization?

A.   A Resident should not admit patients.  Please refer to your hospital bylaws.  Because the patient was not admitted by an authorized provider, no RND encounter may be reported for the first day of hospitalization.  The initial day of hospitalization code may be reported by the Attending provider on day two.

Q.  What documentation should be considered in selecting the initial day of hospital care codes?

A.  For the initial admission to the hospital, combine all E&M services provided by the SAME physician on the SAME date which are related to the admission.  This is true even if the services were provided by the SAME physician in the Emergency Department, Clinic or Observation Unit.  An Attending physician with GME (Graduate Medical Education) staff may reference components of the E&M performed by Residents, Interns and fellows.  Medical Student documentation may not be referenced.  
Q.  What if the patient is admitted late in the evening and the Attending does not see the patient until the following day?

A.  The admission H&P is billed on the secondary day because that is the date that the services were provided.

Q.  Can the physician report two hospital visits on the same day to the same patient?

A.  No, the physician may not report two hospital visits on the same day to the same patient.  The inpatient hospital visit descriptors contain the phrase “per day”.   The E&M code should reflect all services provided during the date of the service.   
Q.  How are initial day of hospital care codes selected?

A.  Initial hospital care codes are not divided by new or established patient.   Selection is based upon the three key components—history, examination and level of medical decision making.  All three of the key components must be met to assign the code.

Q.  If a physician performs a detailed or comprehensive history and physical several days prior to the patient’s admission and then performs a less detailed history and physical the day of admission, can the more extensive history and physical be used in selecting the E&M code?
A.  No, report the services using the lower initial hospital care E&M code.
Q.  May a surgeon use the initial hospital care codes?
A.  For surgical admissions when the surgery is the day of admission or the day after admission use 99499 as the E&M code.  For surgical admission, when surgery is not the day of or the day after admission, use the appropriate initial hospital care code.   

Subsequent Hospital Care (99231-99233)

Q.  Who may use subsequent hospital care codes?
A.  Codes in the 99231-99233 range may be used by the Admitting physician or other physician involved in the patient’s care.  
Surgeons should use 99499 to identify subsequent care after a surgical procedure with a  global period for uncomplicated (routine) care.  In addition to E&M code 99499, code 99024 should be entered as a procedure code to indicate that an evaluation and management service was performed during the postoperative period

If an opinion or advice was provided at the request of another physician, use the inpatient consultation codes.

Q.  How do subsequent hospital care get codes selected?
A.  In order to select a subsequent hospital care code, two of the three key components must be met.  All histories in this section are described as an “interval” history.  An interval history records any new information obtained since the last physician/patient encounter.
Inpatient Consultations (99251-99263)

Q.  When may inpatient consultation codes be used?

A.  Assign inpatient consultation codes if a physician provides an opinion or gives advice regarding evaluation and/or management of a specific problem.  
Q.  What documentation must be included in the medical record?
A.  Documentation should reflect the request for the consultation, need for the consultation, and the consultant’s opinion or advice.

Q.  When is it appropriate for the consultant to use the follow-up consultation codes?
A.  The consultant may use codes 99261-99263 if he/she receives another request to supply an opinion or advice regarding the same problem or a new problem.  These codes are also appropriate for use if an additional visit was required to complete the initial consultation.  However if the consultant initiates treatment and participates in the patient’s care, the subsequent hospital care codes and not the inpatient consultation codes should be assigned.  

Q.  How do inpatient consultation get codes selected?
A.  Selection depends on the three key components.  For an initial consultation, all three of the key components must be met.  For follow-up consultation codes only two of the three key components must be met.

Q.  In which MEPRS clinic should inpatient consultations be entered?

A.  All inpatient consultations should be entered in the ambulatory clinic of the provider (B MEPRS).
Critical Care (99291-99292)
Q.  Are critical care codes used only in an intensive care unit?
A.  No, Critical Care codes may be reported wherever the critical services are given.  The key factor in reporting critical care services is that the patient is unstable and is critically ill or injured.  
Q.  How do critical care codes get selected?

A.  Critical care codes are time-based codes; therefore it is necessary to document time in the medical record.  This may include time at the patient’s bedside or time spent in work directly related to the patient’s care. The important factor is that the physician must devote his or her full attention to the patient.  Services to other patients may not be provided.  

Code 99291 is used to identify the first 30-74 minutes of critical care.  Code 992921, an add-on code, is used to identify each additional 30 minutes of care.  If the time involved in critical care is less than 30 minutes, assign the appropriate subsequent hospital care code.    Review the table that appears before the code 99291 in the CPT© book.

Q.  What may not be included in calculating critical care time?

A.  Time spent in activities that do not directly contribute to the treatment of the patient may not be included in calculating critical care time.  Also, time spent in performing separately reportable procedures or services should not be included.  
Q.  Are any services or procedures considered to be integral to critical care codes?
A.  Yes, such things as ventilator management and vascular access procedures are not coded when critical care codes are used.  For a complete list of procedure codes that may not be billed with critical care codes, review the note that appears before the code 99291 in the CPT© book.  For a complete list, see the NCCI (National Correct Coding Initiative) edits at:

http://www.cms.hhs.gov/media/press/release.asp?Counter=839
Q.  Can more than one physician bill for critical care services during the same hour?

A.  No, only one physician can bill for critical care services during the same hour.

Q.  How many times do we code for critical care per day?
A.  The critical care codes are used to report the total duration of time spent by a physician in providing direct critical care services for a critically ill or injured patient on a given date.  The time per day does not have to be continuous. 
Prolonged Services (99356-99359)

Q.  When can prolonged services codes be used?

A.  Prolonged services codes are used to identify services that involve unusually long periods of time.   Codes 99356-99357 identify direct face-to-face patient contact.  Codes 99358-99359 identify non face-to-face care.  These codes are reported in addition to the other evaluation and management services provided on the same day of service. 
Hospital Discharge Services (99238-99239)

Q. What codes are assigned for the day of patient discharge?

A.
The Attending physician may assign codes 99238 or 99239 to identify day of discharge services.  Code 99238 is used to identify services that involve 30 minutes or less.  Code 99239 is used to identify services that involve over 30 minutes.  These codes may not be used if the patient was admitted and discharged on the same calendar day.  For same day admission and discharges see codes 99234-99236.
Diagnoses Coding
Q.  Which coding rules apply to assigning the ICD-9-CM diagnoses codes for inpatient physicians’ visits?

A.  When assigning ICD-9-CM codes, follow Section IV of the Official Guidelines for Coding and Reporting.  These guidelines state that diagnoses documented as “probable”, “suspected”, “questionable”, or “rule out” are not to be coded.  Instead, code the condition to the highest degree of certainty, much like you would in an outpatient setting.  

General Medical Education (GME) 

Q.  The Attending did not sign off on the Resident’s note.  Can we use 99211?

 

A.  No.  Do not use code 99211.  This code is used for outpatient encounters not IBWA

rounds.  Further, if the Attending did not document that he/she performed the service and was not physically present during the key portions of a service rendered by a Resident AND that he/she participated in the management of the patient, no round may be captured.  For further information on how the Attending should document participation see the information provided at: 

http://cms.hhs.gov/manuals/pm_trans/R1780B3.pdf
 
Q.  If a Resident performs a minor procedure at bedside, i.e. I&D and the Attending provider is present during the procedure, how is this procedure reported under the RNDs appointment in ADM?   

A.  Because the physician was present during the procedure, the CPT © code representing the bedside procedure would be reported under the Attending provider’s RNDs encounter.  Documentation must demonstrate that the physician was present during the procedure.

Q. If a Resident performs a minor procedure at bedside, i.e. I&D and the Attending provider is NOT present during the procedure, how is this procedure reported under the RNDs appointment in ADM?   

A.  If the Attending provider is not present during the procedure, the procedure may not be reported.   See the training information at the CMS site posted above.
Q.  A Resident completed the progress note for a patient. Can this documentation be considered in determining the E&M code for the Attending?

A.  The Resident’s documentation may be considered in calculating the E&M code if the attending physician has meet the documentation requirements published by CMS.  See link above, under section C- General Documentation Instructions and Common Scenarios for specific guidance.  Notations such as “agree”, “patient seen and examined”, or just the Attending physician’s countersignature of the Resident’s note does NOT meet the documentation requirements and may not be used in calculating the level of the E&M code.
Resource Sharing Providers
Q.  A shared resource physician visits an inpatient after learning that the patient has been hospitalized.  The visit does not meet the definition of a consultation, as the visit was not at the request of the Attending.   Can the shared resource physician claim an IBWA RND appointment?  

A.  No, the RND appointment is used to capture the professional services delivered in the inpatient setting by the service of the Attending provider.  The shared resource physician would not report a separate IBWA RND appointment.  

Miscellaneous
Q.  Will these RNDs encounters be included in the monthly DQMCP metrics?

A.  No.  At this time, coding associated with IBWA is not part of the DQMCP metrics.  Do NOT report them on your monthly submission to PASBA.

Q.  Can we wait until the patient is discharged to complete the RNDs?

A.  It is not advisable to do so. Concurrent coding of the record allows the coder to capture the correct documentation at the correct time and permits better communication between the coder and the provider. It is also important to remember that rounds will cancel if not completed within 30 calendar days of the appointment.  

Q.  Can the provider be changed after the patient is discharged?

A.  Yes.  It is possible to change the provider after the patient is discharged.

Q.  How are patients designated as “Absent Sick” or “CRO” affected?

A.  No RNDs appointments will be created for Absent Sick or CRO status patients.  In the future, IBWA may include the functionality of capturing the Absent Sick SMs, but at present it does not.

Q.  Will a RND be generated for the Anesthesiologist?

A.  No.  The RND appointment type will only be generated for the attending provider of record.

PAGE  
1
Prepared by PASBA as of 5 January 2004


